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ULTRATECH CEMENT LIMITED ‘
Building Products Division, Plot No. 61/1 & 2,
94/1 & 2A, 95/4, Wada — 421303

TEST REPORT ON LIQUID APPLIED COATING

Source of Sample : Sample supplied by the customer.
Number of samples Tested : 01 (One only).
Customer’s Reference : PO No. 8C/B03/4500058304
Condition of sample : Satisfactory
Lab Reference Number : 2023/MAR/03069-13-3
Sample Identification # : Acrylic 180
Curing Condition # : 27 £ 2 °C Temperature And 65 + 5% RH for 14 days
Period of Test : 06.03.2023 to 04.04.2023
Test Method : EN 1062 Part 6:2002 -Method A
TEST RESULTS: ANTICARBONATION PROPERTIES -
S. N. Test Conducted Unit Test Results
il Dry Film Thickness of Coating, DFT Hm 1000
2 | Carbon dioxide permeability ' g (m2.d) 1.33
3 Carbon diffusion- Equivalent air layer thickness Meter 186
4 Diffusion resistance number ] 1.88 x 10°

# As furnished by the customer.

Note: 1. The results relate only to the items tested.
2. Report shall not be reproduced except in full, without the written approval of lab.
3. Any correction invalidates this report.

For GVM TEST HOUSE AND RESEARCH CENTRE

GVM TEST HOUSE
RESEARCH CENTER

K NAGAR

'
u r:sr nousl\
?n\:': RESEARCH | CENTRE |

Authorised Signatory

Regd. Office:
402, Yogesh Apartment CHS, Plot No. 26, Sector 8A, Airoli, Navi Mumbai - 400 708, INDIA.
GSTIN: 27BPBPB4090Q1ZM




